
Assembly Instructions

1



Parts List

2

Box A
STAMP ID QTY IMAGE STAMP ID QTY IMAGE

A

B

C

D

E

F

G

13PCS

47PCS

12PCS

4PCS

6PCS

1PC

1PC

2

10

12

13

14

1PC

1PC

1PC

2PCS

1PC

M4x50

M4x40

M4x30

M3x12

M6x70

15 1PC

16 3PCS

17 1PC

18 2PCS

2PCS

2PCS

2PCS

22

23

24



Parts List

3

Box B
STAMP ID QTY IMAGE STAMP ID QTY IMAGE

1

3

4

1PC

1PC

1PC

1PC

1PC

2PCS

5

6

7

8

9

11

1PC

1PC

2PCS

2PCS

1PC

1PC

19

20

21



4

STEP 1

STEP 2

STEP 3

Chicken Coop Assembly Guide

1

4

2

5

1

2

3

B

A

B

A

2PC

B

6PC

B

6PC



5

STEP 4

STEP 5

STEP 6

7

8

8

8

7

6

6

6

D

7

6

B

B

D

4PC

B

5PC



6

STEP 7

STEP 8

STEP 9

9

8

F

C

F

C

10

C

4PC

C

4PC

9



7

STEP 10

STEP 11

STEP 12

12

13

13
B

8PC

B

11



8

STEP 13

STEP 14

STEP 15

1414

15 1616
17

1717

G
G

17

16

A

4PC

E

6PC

B

4PC

E

A

A

A

B



9

STEP 16

STEP 17

STEP 18

19

20

19

20

B

2PC

19
B

2PC

18
18

A

B

18
B

10PC

A

2PC



10

STEP 19

STEP 20

STEP 21

21
C

A

C

4PC

A

4PC

22

22

B

6PC



11

STEP 22

Press the button before insert 
the roller into the wheel. 23

23

24

24

24

22


